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CT38097

Pos.No. Part No. Description Qty | Remark
1 5003809700101 [Air tube 1
2 5003809700201 |Air tube Nut 2
3 5003809700301 |O type seal ring @12.8*2.65 4
4 5003809700401 [Bend connector 2
5 5003809700501 |Cylinder cover 1
6 5003809700601 |O type seal ring @70*3.1 2
7 5003809700701 |M10 Turret Nut 1
8 5003809700801 |Piston Gasket 2
9 5003809700901 |Piston 1
10 5003809701001 |Cylinder 1
11 5003809701101 [Pisron pole assembly assembly 1
12 5003809701201 |Seal screw 1
13 5003809701301 |O type seal ring 916*2.4 1
14 5003809701401 |O type seal ring @23.6*1.8 1
15 5003809701501 [Reverse valve 2
16 5003809701601 [Valve sleeves 2
17 5003809701701 |Reverse spring 2
18 5003809701801 |O type seal ring @22.3*2.65 2
19 5003809701901 [Slide seating 1
20 5003809702001 (Gas supplier 1
21 5003809702101 |Pulling sheath 1
22 5003809702201 [Sealing gasket 1
23 5003809702301 |O type seal ring ©19.6*1.8 1
24 5003809702401 |O type seal ring ©14.8*1.8 1
25 5003809702501 |U seal ring 12*22*8 1
26 5003809702601 [Sealing cover 1
27 5003809702701 |Cotter pin @&3*20 1
28 5003809702801 |Spring pin @3*15 2
29 5003809702901 |Adjust nut 1
30 5003809703001 [Connecting pole 1
31 5003809703101 |Grease inlet spring 2
32 5003809703201 |Steel ball SB6 2
33 5003809703301 [Plunger piston pole 1
34 5003809703401 [Spring seating 1
35 5003809703501 [Loading pole assembly 1
36 5003809703601 |O type seal ring @24*2.4 1
37 5003809703701 |Connecting pipe 1
38 5003809703801 |O type seal ring @19.3*2.65 1
39 5003809703901 |O type seal ring 825.5*2.65 2
40 5003809704001 |Pump body 1
41 5003809704101 [Foursquare valve 1

41-1 5003809704102 |O type seal ring @11*1.8 1
42 5003809704201 |Grease inlet valve seating 1
43 5003809704301 |Overflow ring 1
44 5003809704401 |Loading board 1
45 5003809704501 |Spring gasket @6 1
46 5003809704601 [M6 Turret Nut 1
47 5003809704701 [Grease inlet pipe 1




48 5003809704801 [Purple copper gasket 1
49 5003809704901 [Grease-outlet connector 1
50 5003809705001 |Deck bolt M4*12 2
51 5003809705101 |Spring gasket @4 2
52 5003809705201 [Damping spring 1
53 5003809705301 |Gas-supplier slide block 1
54 5003809705401 |Clapboard 1
55 5003809705501 |Gas-supplier seating 1
56 5003809705601 |Paper gasket 2
57 5003809705701 [Gas supplier cover 1
58 5003809705801 [Inside hexangular cylinder head bolt M6*20 4
59 5003809705901 |O type seal ring @45.3*2.65 1
60 5003809706001 |Air inlet connector G1/4 1
61 5003809706101 |O type seal ring @46*2.5 1
62 5003809706201 |Muffler set 1
63 5003809706301 [Learing Oil Caul King 2
64 5003809706401 |Axis CirClip 1
65 5003809706501 |Hand butter 1
66 5003809706601 | Top Cap 1
67 5003809706701 |Turret Bolt M8*15 3
68 5003809706801 |Presses Qil Spring 1
69 5003809706901 |O type seal ring @35*2.6 2
70 5003809707001 |Presses Oil Disk Sheet 1
71 5003809707101 |Butterfly Shaped Nut 2
72 5003809707201 |Shackle 2
73 5003809707301 |Nylon Nut M6 2
74 5003809707401 |Turret Bolt M6*16 2
75 5003809707501 |Butter Tank 1
76 5003809707601 |Wheel 4
80 5003809708001 [Pressure governor valve connector 1
81 5003809708101 |O type seal ring §12.6*1.8 1
82 5003809708201 [Pressure governor valve assembly 1
82-2 5003809708202 |Air regulator 0-1Mpa , 0-150PSI 1
83 5003809708301 [Cover of pump head 1
84 5003809708401 |Cross recess head screw M4*18 6
85 5003809708501 [Universal grease gun 1
86 5003809708601 [High pressure tube 4m , A layer of steel wire 1
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